

Test Report

Nr. 489 0195 A01

Soil stress test according to EN 489

for

NITTO Heat Shrinkable Sleeve NEO COVER NC 1150

by order of

NITTO EUROPE N.V.

of 02.01.1995

Test Specimen

2 Joints KMR DN 80/160

1 Joint KMR DN 150/250

The soil stress test according to the European Standard EN 489, from October 1994, section 5.1.4 (sand box test) and section 5.1.5 (water impermeability test) was carried out at the Fernwärme-Forschungsinstitut in Hannover e.V. in January 1995.

There was no intrusion of water.

The soil stress test of the joint-casing was successful.

FERNWÄRME-FORSCHUNGSINSTITUT
IN HANNOVER E.V.

Tel. (05 11) 42 10 68-69 · Fax 23 33 51
30966 Hemmingen · Max-von-Laue-Str. 23

Director:
Prof. Dr.-Ing. M. Gietzelt

Projectmanager:
Dipl.-Ing. T. Grage

Hemmingen, 27.01.1995